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Table 3.1 Definition of heart failure with preserved (HFpEF), mid-range (HFmrEF) and reduced ejection fraction
(HFrEF)

Type of HF HFrEF HFmrEF HFpEF
Symptoms + Signs® Symptoms + Signs® Symptoms * Signs®
5 LVEF <40% LVEF 40-49% LVEF =50%
- |. Elevated levels of natriuretic peptides®; |. Elevated levels of natriuretic peptides”;
o« 2. At least one additional criterion: 2. At least one additional criterion:
v a. relevant structural heart disease (LVH and/or LAE), a. relevant structural heart disease (LVH and/or LAE),
b. diastolic dysfunction (for details see Section 4.3.2). b. diastolic dysfunction (for details see Section 4.3.2).

BNP = B-type natriuretic peptide; HF = heart failure; HFmrEF = heart failure with mid-range ejection fraction; HFpEF = heart failure with preserved ejection fraction; HFrEF =
heart failure with reduced ejection fraction; LAE = left atrial enlargement; LVEF = left ventricular ejection fraction; LVH = left ventricular hypertrophy; NT-proBNP = N-terminal

pro-B type natriuretic peptide.
*Signs may not be present in the early stages of HF (especially in HFpEF) and in patients treated with diuretics.

®BNP= 35 pg/ml and/or NT-proBNP = 125 pg/mL.
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ESC Guidelines Acute and Chronic Heart Failure, EHJ, 2016

Figure 7.1 Therapeutic algorithm for a patient with symptomatic heart failure with reduced ejection fraction. Green indicates a class | recom-



Table 7.2 Evidence-based doses of disease-modifying
drugs in key randomized trials in heart failure with
reduced ejection fraction (or after myocardial

infarction)
Starting dose (mg) | Target dose (mg)
ACE-l
Captopril’ 6.25 tid 50 tid.
Enalapril 2.5 bid. 10-20 b.id.
Lisinopril® 25-5.00d. 20-350d.
Ramipril 25 od. 10 0d.
Trandolapril* 050d 40d.
Dose optimale e
Bisoprolol 1.25 od 100d.
Carvedilol 3.125 bid. 25 b.id*
Metoprolol succinate (CR/XL) | 12.5-25 od. 200 od.
Titration thérapeutique yr— 1250 00d

ARBs
Candesartan 4-8od 32 od.
Valsartan 40 b.id. 160 b.id.
Losartan® 50 od 150 od.
MRAs
Eplerenone 25 0d 50 od.
Spironolactone 250d 50 od.
ARNI
Sacubitrilivalsartan 49/51 b.id. 97/103 b.id.
If-channel blocker

ESC Guidelines Acute and Chronic Heart Failure, EHJ, 2016 vabradine 5 bid. 75 bid.
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ACE 36 ENTRESTO,

Inhibitor” hours as prescribed



ENTRESTO?® - sacubitril/valsartan (DCI)

LABORATOIRE NOVARTIS PHARMA SAS

MEDICAMENT DE L'INSUFFISANCE CARDIAQUE ;
Comprimés pelliculés & 24 mg/26 mq, (boite de 28), 49 mg/51 mg (boite de 58) ot 97 mg/lOB mg (baite de 56).

« Prescription et délivrance : liste 1.
« Remboursoment Sécurité sociale & 65 %, Collectivités,
« ASMR IV

INDICATION : INSUFFISANCE CARDIAQUE
Chez les patients adultes dans le troitement de Finsufisonce cordiogue chronique symplamatique o frachon d'éjection réduite.

MECANISME D'ACTION : ASSOCIATION D'INHIBITEUR DE NEPRILYSINE ET DE SARTAN
Double mécanisme c'oction grace g sus geux Composes

Le sacubltril, nhibteurs de néprilysine (via son métobolite actif, le LBQEST)

Loy néprilysing a powr réle de dégrader les peptides natniurétiques. Ces peptides ne sont donc plus dégrodes ot entrainent une
améliaration de 1'4lal cardinnue grace divers affets pharmacologiques : vasodilotaton, natrivrése et diurése, gugmentation de
la filtration glomérulaire et du débit sanguin rénal, inhibilion de i libération de rénine et d'aldostérane, diminution de ‘activité
sympathique, des effets anti-hypertrophique et anti-ibrofique.

Le valsartan, antagoniste des récepteurs de type 1 (AT]) de |angictensine |l bien connu, empéche les effets néfastes cardio
vasculaires ¢l rénoux ge fangiotensing |1 &an blaquant saélectivement les récepteurs AT! ainsi que Io libératon d'aldostérone
dépendonte de l'ongictensine 1



POSOLOGIE
Dose Initiale : icomprimé de 42 mg/51 mg 2 fois/] pendant cu en dehors des repas
Dose doubiée toutes les 2 & & semaines |usqut |a dose able de 97 mg/103 mg 2 fois/|.
Diminution de doses dons certaing cos :
- pression oriériclle systolique basse,
- hypotension symptomatque,
- hyperkaliémie,
gltérohion de la lonclion réngle,
- sujet Gge,
- insufisance hépatique modérée.

CONTRE-INDICATIONS
- Hypersensnilité qux substances actives, ou & I'un des excipients.
Ulilisation concomilanie o'IT C Fnlreslo® ne doil &lre administré que 46 heuras aprés Iarrét de INEC.
- Antécédent d'angicedéme ¢ & un traitement antéricur por ITC ou ARA T
- Angicedéme héréditaire ou idiopathigue.
- Insuthsance hepatque savére, cirrhose biligire ou cholestase.
- Deyxiéme el lroisiame lrimestras de 1o grossesse.

EFFETS INDESIRABLES (Cunsuller fo HCP pour une lisfe exhoushive)
Les plus fréequents - hypolansian, hyperkalidgmie, altération de o fonchion rénale.

En cas d'angicedéme, e traitement par entresto® dolt étre arrélé immediatement Un tratement et une survelllance appropnés

dovent ¢tre mis en place Ut o dsparihon lolale et durable ges ugnes ef symptomes. |l ne doif pas éfre réadmmnisire




QUELLES PRECAUTIONS D’EMPLOI ETQUELLE SURVEILLANCE DU TRAITEMENT

KALIEMIE

Pos d'initiation du tratement si kahémie > 5,4 mmol/L.

Surveilionoe de e kaligmie en particulier si factews de risque (Insufisance réncle, diobéte, hypoaldostéronisme), si régime alimen-
taire riche en potassium, s prise dontogonisies du récepleur das mingralocorticaides,

Si yperkaliémie cliniguement significative - adoptation des Trgilements concomilants, diminution e pasalagie ou arrét.
Kallémie > 5,4 mmol/L - arrét du traitement.

HYPOTENSION

Surveilionoe de g pression arlérialie lors de Iinitiation du traitement, de l‘odaptation de dose d’Entresto® puis en routine.
Pos dinitiation du troitement si PAS n'est pas > 100 mmHQ.

Dose initicle de 244 mg/26 mg 2 fois/j si PAS comprisc entre 100 el 110 mmiig,

FONCTION RENALE
Surveillance car les patients atteints dmsufisonce réncle légare el modérde ant plus de risque de dévelcpper une hypoiension, Por

ailleurs, rosministrotion d'Entresto”™ peut étre associde & une dégradalion de la lanchion renale.



PRINCIPAUX CONSEILS AU PATIENT LORS DE LA DISPENSATION D'ENTRESTOS

- Conservez ce médicament O lempéralure ambiante. Gardez-le bien hors de lo vue et de lo portée des enfants,

- Prenez bien votre médicament coux fois par jour

- Avalez les comprimés entiers avec ce Yeau, pendant ou on dehors des repos.

- En cos d’oubli d'une dose, vous prendraz o prochome dose au moment hobifuel,

- Narrétez jamais voire traitement el na modifez jJamals lo cose prescrite ou le rythme S'odministralion sans avis de volre
meédeacin prascripteur.

- Sides effets indésirables surviennent, il est important d'en porler ropidemenl & volre médecin. Lul seul pourrg vous indiguer
o marche & suivrée

- Un bilan sanguin vous est réguliérement demande, n'autliez pos vos rendez-vous au laboratoire danalyses madicales

- Buvez sufisamment d'egu gu cours de lo journde.

- Pas d'automédication pendant votre traitement, demandez toujours conseil & un professionnal de santé avant de prendre
un médicament ou une tisane quels quiils solens, I peut exister un risque dinteraction médicomenieuss.

- Si vous ressentez de la fotigue ou des vertiges, soyez prudent lors de lo conduite de véhicules ou Futilisalion de machings



Recommendations for the treatment of other
co-morbidities in patients with heart failure

Recommendations Class® | Level® Ref«

Iron deficiency

Intravenous FCM should be
considered in symptomatic patients

Supplémentation de la carence with HFrEF and iron deficiency
. (serum ferritin <100 pg/L, or
martia Ie ferritin between 100-299 pg/L and lla 469,470

transferrin saturation <20%) in
order to alleviate HF symptoms,
and improve exercise capacity and

FEVG < 40 % quality of life.

Diabetes

Metformin should be considered as

Fe rrltl ne < 100 ug/l_ a first-line treatment of glycaemic Ia

control in patients with diabetes

OU 100 — 299 I"lg/l— et CST < 20 % and HF, unless contra-indicated.

FCM = ferric carboxymaltose; HF = heart failure; HFrEF = heart failure with
reduced ejection fraction,

“Class of recommendation.

“Level of evidence.

“Reference(s) supporting recommendations.

Treatments not recommended for other co-morbidities in patients with heart failure

ESC Guidelines Acute and Chronic Heart Failure, EHJ, 2016
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European Heart Journal (2015) 36, 657-668 ‘ Y
” J @9) Heart failure/cardiomyopathy

EUROPEAN doi:10.1093/eurheartj/ehu385
SOCIETY OF
CARDIOLOGY »

Beneficial effects of long-term intravenous iron
therapy with ferric carboxymaltose in patients with
symptomatic heart failure and iron deficiency’

Piotr Ponikowski'?*, Dirk J. van Veldhuisen3, Josep Comin-Colet4, Georg Ertl>5,
Michel Komajda’, Viacheslav Mareev®, TheresaMcDonagh?, Alexander Parkhomenko1?,
Luigi Tavazzi'l, Victoria Levesque'?, Claudio Mori'%, Bernard Roubert'?,

Gerasimos Filippatos'3, Frank Ruschitzka', and Stefan D. Anker'>, for the
CONFIRM-HF Investigators
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Figure 4 Time to first hospitalization due to worsening heart
failure. The time to first hospitalization due to worsening heart
failure was estimated using the Kaplan—Meier method, on the full-
analysis set. Subjects were censored at their death, study comple-
tion, or withdrawal date.



EDUCATION THERAPEUTIQUE

Retour a domicile dans le cadre du protocole PRADO
Télésurveillance de l'insuffisance cardiaque : SCAD
Rééducation cardiaque

UTIC
Consultations de titration

Associations de patients
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Tafamidis Treatment for Patients with Transthyretin Amyloid
Cardiomyopathy

Mathew S. Maurer, M.D., Jeffrey H. Schwartz, Ph.D., Balarama Gundapaneni, M.S., Perry M. Elliott, M.D., Giampaolo Merlini, M.D., Ph.D.,
Marcia Waddington-Cruz, M.D., Arnt V. Kristen, M.D., Martha Grogan, M.D., Ronald Witteles, M.D., Thibaud Damy, M.D., Ph.D., Brian M.
Drachman, M.D., Sanjiv |. Shah, M.D., et al., for the ATTR-ACT Study Investigators™ NEJM, 2018




Taftamidis Treatment for Patients with Transthyretin Amyloid
Cardiomyopathy
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Drachman, M.D., Sanjiv J. Shah, M.D., et al., for the ATTR-ACT Study Investigators™
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HAUTE AUTORITE DE SANTE

RECOMMANDATION RELATIVE A LA PRISE EN CHARGE A TITRE
DEROGATOIRE DU TAFAMIDIS DANS LE CADRE D’UNE
RECOMMANDATION TEMPORAIRE D’UTILISATION

VYNDAQEL 20 mqg, capsule molle

Laboratoire PFIZER

DCI tafamidis
Code ATC NO07XX08 (autre médicament du systéme nerveux)

Auto saisine de la HAS en vue de la prise en charge a titre dérogatoire

Vietiae fexamen grevue a larticle L. 162-17-2-1.

« Traitement de I'amylose cardiaque a transthyrétine de forme héréditaire
ou sénile, chez les patients adultes présentant une insuffisance
cardiaque restrictive de classe NYHA |, Il ou lll. »

Indication
concernée

X Absence d'altemative appropriée (absence de spécialité de méme principe
actif, de méme dosage et de méme forme pharmaceutique disposant d'une AMM
ou d'une ATU)

X Utilisation de la spécialité indispensable a I'amélioration de I'état de santé du
patient ou pour éviter sa dégradation

X Intérét de la spécialité pour les patients (article R163-26 du code de la sécurité
sociale)

Population o :
Estimation : inférieure a 20 000 patients en France (cf. paragraphe 06)

[X] Avis favorable pour la prise en charge a titre dérogatoire
[ Avis défavorable pour la prise en charge a titre dérogatoire

Critéres de prise en

charge

Conclusion




RECOMMANDATION TEMPORAIRE D’UTILISATION (RTU)

PROTOCOLE DE SUIVI DES PATIENTS traités par

VYNDAQEL 20 mg, capsule molle (tafamidis)

dans le

TRAITEMENT DE L’AMYLOSE CARDIAQUE A TRANSTHYRETINE

Novembre 2018



2. LE TAFAMIDIS DANS LE TRAITEMENT DE L'AMYLOSE CARDIAQUE A
TRANSTHYRETINE

L'’ANSM a élaboré une RTU visant a permettre l'utilisation du tafamidis dans le traitement de
'amylose cardiaque a TTR. En effet, dans cette indication non couverte par 'TAMM actuelle de
VYNDAQEL et pour laquelle il existe un besoin thérapeutique, le rapport bénéfice/risque du
tafamidis est présumé favorable sur la base des données scientifiques d’efficacité et de sécurité
disponibles a ce jour (cf. argumentaire, Annexe llI).

Outre le présent protocole, il est impératif que le médecin prescrivant du tafamidis dans le cadre
de cette RTU prenne connaissance du resumeé des caractéristiques du produit (RCP) annexé a
I’AMM (cf. http://base-donneespublique.medicaments.gouv.fr/) notamment pour ce qui concerne
les contre-indications, mises en garde, et effets indésirables.

Indication de la RTU :

Traitement de I'amylose cardiaque a transthyrétine de forme héréditaire ou sénile, chez les
patients adultes présentant une insuffisance cardiaque restrictive de classe NYHA I, Il ou lll.



Posologie :

La posologie recommandée est de 20 mg ou 80 mg (4 capsules de 20 mg) par jour, par voie
orale, en 1 prise par jour.

En I'état actuel des données, les doses de 20 mg et de 80 mg ont un rapport bénéfice/risque
présumeé positif. Aucune des posologies recommandées n’a prouveé sa supériorité en matiere
de bénéfice et de risque par rapport a I'autre.

Important : le rapport bénéfice/risque de l'utilisation du tafamidis doit toujours étre évalué au
regard de I'optimisation des traitements standards de référence en cardiologie et des alternatives
thérapeutiques possibles, notamment pour les patients candidats a la transplantation.

Outre le présent protocole, il est impératif que le médecin prescrivant VYNDAQEL dans le cadre
de la RTU prenne connaissance du résumé des caractéristiques du produit (RCP) annexé a
I’AMM et notamment les contre-indications, mises en garde et effets indésirables.

Conditions de prescription et de délivrance :

Dans le cadre de la RTU, VYNDAQEL est soumis a prescription hospitaliere et réservé aux
cardiologues spécialisés dans la prise en charge des amyloses cardiaques.
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Madame XX
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RIVAROXABAN 20 mg : 1 comprimé le soir

ATENOLOL 25 mg : 1 comprimé le matin

FLECAINE LP 50 mg : 1 comprimé par jour



Principales caractéristiques des NACOs

Action Anti-lla Anti-Xa Anti-Xa
(thrombine)
Posologie Biprise Monoprise Biprise
150 mg/12 h 20 mg/24 h 5 mg/12 h
110 mg/12 h 15 mg/24 h 2,5 mg/12 h
Délai de Cmax 2h 2-4 h 1-3h
Demi-vie 12-14 h 9-13 h 8-15 h
Elimination rénale | 80 % 66 % 25 %
Etude de Phase Ill | RE-LY ROCKET-AF ARISTOTLE

TABLEAU |: Propriétés pharmacologiques des NACOs.
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ENGAGE AF-TIMI 48

Combined (random) —e—

RR (95%Cl) P

0-66 (0-53—0-82) 0-0001
0-88 (0-75-1-03) 012
0-80 (0-67—0-95) 0-012
0-88 (0-75—1-02) 0-10
0-81 (0-73-0-91) <0-000"

|
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—_—
Favours warfarn

Ruff et al., The Lancet, 2013
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Rivaroxaban

Apixaban

2.5 mg bid

| ] L ] 20 mg od 2.5 mg bid
Dabigatran Edoxaban ,
60 mg od
30 mg od
1M0Omg 110mg 150mg 150mg 110mg 150mg 110 mg ‘ '
bid bid bid bid bid bid bid (et | 0Neyoe




CENTRAL ILLUSTRATION: Prevalence and Impact of Inappropriate NOAC
Dosing

Renal indication for No renal indication for
reduced dose reduced dose

B Appropriately dosed I Over-dosed (Renal B Appropriately dosed (No [l Under-dosed (No renal
(Renal indication for indication for dose renal indication for dose indication for dose
dose reduction, and reduction but received reduction, and received reduction, but received a
received reduced dose) standard dose) a standard dose) reduced dose)

2+ D -5.0 .

-+ 4.5
-+ 4.0
== 3.5
-+ 3.0
-+ 25
-+ 2.0
== 1.5
1.0
-+ 0.5

_— -- 0.0
Three NOACs Hazard Apixaban Dabigatran Rivaroxaban
pooled Ratio

W S/SE B Major bleeding

Yao, X. et al. J Am Coll Cardiol. 2017;69(23):2779-90.
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Lettre aux professionnels de santé

INFORMATIONS
SECURITE PATIENTS

1¢ décembre 2018

Traitement par antivitamines K (AVK) : nouvelles informations

PREVISCAN (fluindione) : Prescription restreinte au seul renouvellement de traitement
COUMADINE, PREVISCAN, SINTROM et MINISINTROM (warfarine, fluindione, acénocoumarol) :
Contre-indication au cours de la grossesse

Information destinée aux cardiologues, médecins généralistes, urgentistes, internistes, gériatres, gynécologues,
obstétriciens, sages-femmes, pharmaciens d'officine, pharmaciens hospitaliers.

Résumeé

La spécialité PREVISCAN est a présent réservée au renouvellement du ftraitement des patients
équilibrés par fluindione. L'initiation de traitement par PREVISCAN n’est plus autorisée a partir du
1er décembre 2018.

Par ailleurs, l'utilisation des antivitamines K est désormais contre-indiquée au cours de la
grossesse, sauf chez les femmes enceintes portant une valve cardiaque mécanique qui présentent
un risque thromboembolique éleveé et pour lesquelles les bénéfices potentiels du traitement I'emportent
sur les risques. En cas de poursuite d'un traitement par antivitamine K pendant la grossesse, la patiente
doit étre pleinement informée des risques pour le foetus.



Patient without known AF presenting with atrial high rate episode
(AHRE, >5-6 min and >180 bpm) detected by an implanted device
4 l .
Assess eligibility for oral anticoagulation using CHA,DS,-VASc score
\. A
3
-
- Verify presence of AF by ECG documentation
é e.g resting ECG
B Ambulatory ECG recorder
Patient-operated devices
Review device electrograms (if available) to determine whether it is AF
No AF detected AF diagnosed
Consider patient characteristics *
(e.g. stroke risk score) S
and patient preference |
I
I
v v v
No antithrombotic Initiate oral anticoagulation
therapy (IB) (1A)

AF = atrial fibrillation; AFNET = German Competence NETwork on Atrial Fibrillation; AHRE = atrial high rate episodes; bpm = beats per minute; CHA:DS:-VASc = Congestive
Heart failure, hypertension, Age 275 (doubled), Diabetes, Stroke (doubled), Vascular disease,Age 65-74,and Sex (female); ECG = electrocardiogram; EHRA = European Heart
Rhythm Association.

*In rare individual circumstances, oral anticoagulation may be considered in patients with AHRE, but without diagnosed AF. This clearly needs discussion with the patent and careful
evaluation of perceived benefit and risk.

*Adapted from the report of the 3 AFNET/EHRA consensus conference.®®

Figure 3 Management of AHRE detected by an implanted device. Adapted from the report of the 3rd AFNET/EHRA consensus conference.'*

ESC Guidelines FA, EHJ, 2016






Table 8 Cardiovascular and other conditions
independently associated with atrial fibrillation

Obstructive sleep apnoea vs.none™® | HR 2.18 (95% CI 1.34-3.54)
Chronic kidney disease’"’ OR:

il omron e s | e 0432 None 100 (serence)
o eors . Stage | or 2 267 (95% C1 2.04-3.48)
Stage 3 1.68 (95% C1 1.26-2.24)
Older age” HR: Stage 4 or 5 352 (95% CI 1.73-7.15)
50-59 years 1.00 (reference) ‘ .
60-69 years 498 (95% C1 3.49-7.10) Smoking"* HR:
70-79 years 7.35 (95% C1 5.28-10.2) Never 1.00 (reference)
80-89 years 9.33 (95% Cl 6.68-13.0) Former 1.32 (95% CI'1.10-1.57)
Current 205 (95% CI 1.71-2.47)
Hypertension (treated) vs.none” | HR 1.32 (95% CI 1.08-1.60)
Alcohol consumption®" RR:
Heart failure vs. none” HR 143 (95% C1 0.85-2.40) Nera 1,00 (reference)
Valvular heart disease vs.none®® | RR 2.42 (95% CI 1.62-3.60) |- 6 drinks/week .01 (95% C10.94-1.09)
7-14 drinks/week 1.07 (95% C10.98-1.17)
Myocardial infarction vs.none" HR 1.46 (95% CI 1.07-1.98) 15-2 | drinks/week I.14 (95% CI 1.01-1.28)
Thyrold dysfunctior (eference euyroid) >21 drinks/week 1.39 (95% C1 1.22-1.58)
Hypothyroidism HR 1.23 (95% CI 0.77-1.97) Habitual vigorous exercise’* RR:
Subclinical hyperthyroidism RR 131 (95% CI 1.19-1.44) Non-exarcsers 1,00 (reference)
Overt hyperthyroidism RR 1.42 (95% CI 1.22-1.63) <| day/week 0.90 (95% C10.68-1.20)
Obesity "™ HR: 1-2 days/week 109 (95% C1 0.951.26)
None (BMI <25 kg/m?) 1.00 (reference) 3-4 days/week 1.04 (95% C10.91-1.19)
Overweight (BMI 25-30 kg/m?) | 1.13 (95% CI0.87-1.46) 5-7 days/week 120 (95% C1 1.02-1.41)
Obese (BMI >3 kg/m?) 1.37 (95% CI 1.05-1.78)
Diabetes mellitus vs.none" HR 1.25 (95% C10.98-1.60) AF = atrial fibrillation; BMI = body mass index; Cl = confidence interval;
Chronic obstructive pulmonary RR: FEV1 = forced expiratory volume in 1 second; HR = hazard ratio; OR = odds
disease’® ratio; RR = risk ratio.
FEVI 280% 1.00 (reference)
FEVI 60-80% 1.28 (95% C10.79-2.06)
e ol il ESC Guidelines FA, EHJ, 2016




Management of patients presenting acutely with AF and heart failure

Acute management Chronic management

Cardiovert if unstable

Anticoagulate according to stroke risk

Normalise fluid balance with diuretics to improve symptoms
Control rate: Initial rate target <I 10 bpm; stricter if persistent HF/AF symptoms

Inhibit the renin-angiotensin-aldosterone system®

Early consideration of rhythm control

Advanced HF therapies, including devices*

Treatment of other cardiovascular disease, especially ischaemia and hypertension

ACE = angiotensin-converting enzyme; AF = atrial fibrillation; ARB = angiotensin receptor blocker; ARNI = angiotensin receptor neprilysin inhibition; bpm = beats per minute; HF =

heart failure.
“In patients with heart failure and reduced ejection fraction. Also consider combined ARNI in patients able to tolerate an ACE inhibitor or ARB with ongoing symptoms.
*Adapted from Kotecha and Piccini.*"

Figure 4 Initial management of newly diagnosed concomitant heart failure and AF. Adapted from Kotecha and Piccini.”"®

ESC Guidelines FA, EHJ, 2016



Yes

-

Oral anticoagulation I

indicated

Assess for contra-indications

Correct reversible

OAC should be
considered (llaB) y,
/
/
>
-
LAA occluding devices

may be considered in
patients with clear
contra-indications
for OAC (IIbC)

bleeding risk factors

AF = atrial fibrillation; LAA = left atrial appendage; NOAC = non-vitamin K antagonist oral anticoagulant; OAC = oral anticoagulation; VKA = vitamin K antagonist.
*Congestive heart failure, Hypertension, Age 275 years (2 points), Diabetes, prior Sstroke/TIA/embolus (2 points),Vascular disease, age 65-74 years, female Sex.

"Includes women without other stroke risk factors.
“l1aB for women with only one additional stroke risk factor.
‘IB for patients with mechanical heart valves or mitral stenosis,

Figure 8 Stroke prevention in atrial fibrillation.

ESC Guidelines FA, EHJ, 2016



Table 11

Clinical risk factors for stroke, transient

ischaemic attack, and systemic embolism in the
CHA;DS,-VASc score

CHA ,DS,;-YASc risk factor Points

Congestive heart failure +1
Signs/symptoms of heart failure or objective evidence of
reduced left-ventricular ejection fraction

Hypertension )
Resting blood pressure >140/90 mmHg on at least two
occasions or current antihypertensive treatment

Age 75 years or older +2

Diabetes mellitus +1
Fasting glucose >125 mg/dL (7 mmol/L) or treatment
with oral hypoglycaemic agent and/or insulin

Previous stroke, transient ischaemic attack, or +2
thromboembolism

Vascular disease +
Previous myocardial infarction, peripheral artery disease,

or aortic plaque

Age 65-74 years +
Sex category (female) +1

CHA,DS;-VASc = Congestive Heart failure, hypertension, Age =75 (doubled),

Diabetes, Stroke (doubled), Vascular disease, Age 65-74, and Sex (female).

ESC Guidelines FA, EHJ, 2016



3/5-3

371,3
377

274
435-4

CHA,DS,-VASC score of |, considering individual characteristics and patient preferences.

Oral anticoagulation therapy to prevent thromboembolism should be considered in female AF patients with a
CHA:DS;-VASc score of 2, considering individual characteristics and patient preferences.

Vitamin K antagonist therapy (INR 2.0-3.0 or higher) is recommended for stroke prevention in AF patients with
moderate-to-severe mitral stenosis or mechanical heart valves.

When oral anticoagulation is initiated in a patient with AF who is eligible for a NOAC (apixaban, dabigatran, edoxaban, or 39'
. . . Sl , 318-3
rivaroxaban),a NOAC is recommended in preference to a Vitamin K antagonist. 404

395,4
441-4

39,31
319, 4

When patients are treated with a vitamin K antagonist, time in therapeutic range (T TR) should be keptas high as
possible and closely monitored.

AF patients already on treatment with a vitamin K antagonist may be considered for NOAC treatment if TTR is not well
controlled despite good adherence, or if patient preference without contra-indications to NOAC (e.g. prosthetic valve).

Combinations of oral anticoagulants and platelet inhibitors increase bleeding risk and should be avoided in AF patients

without another indication for platelet inhibition. et

368,3
376,3

38, 42
430

318-3
400, 4

In male or female AF patients without additional stroke risk factors, anticoagulant or antiplatelet therapy is not
recommended for stroke prevention.

Antiplatelet monotherapy is not recommended for stroke prevention in AF patients, regardless of stroke risk.

NOACs (apixaban, dabigatran, edoxaban, and rivaroxaban) are not recommended in patients with mechanical heart valves
(Level of evidence B) or moderate-to-severe mitral stenosis (Level of evidence C),

ESC Guidelines FA, EHJ, 2016
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Contréle du poids







ESC 2019: Catheter ablation may be up to 10
times more effective than drug therapy alone
at delaying AF progression

2nd September 2019 ®@ 2420
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ALD 100 %
Monsieur XX

néle 12/10/1952
ACIDE ACETYLSALICYLIQUE 75 mg : 1 sachet par jour - AU LONG COURS
TICAGRELOR 90 mg : 1 comprimé matin et soir pendant 12 mois
BISOPROLOL 5 mg : 1 comprimé le matin
PERINDOPRIL 4 m¢g : 1 comprimé le soir
ATORVASTATINE 80 mg : 1 comprimeé le soir
PANTOPRAZOLE 20 mg : 1 comprimé par jour
NATISPRAY : si douleurs thoraciques

Régime peu salé, méditérranéen
Sevrage tabagique



HAS

HAUTE AUTORITE DE SANTE

COMMISSION DE LA TRANSPARENCE
Avis
11 janvier 2017

Date d’examen par la Commission : 21 septembre 2016

L’avis de la commission de la Transparence adopté le 5 octobre 2016
a fait I'objet d'une audition le 11 janvier 2017.

ticagrélor

BRILIQUE 60 mg, comprimés pelliculés
Boite de 56 comprimés (CIP : 34009 300 5729 2)

Boite de 60 comprimés (CIP : 34009 300 573 0 8)

Boite de 168 comprimés (CIP : 34009 300 573 1 5)
Boite de 180 comprimés (CIP : 34009 300 573 2 2)

Laboratoire ASTRAZENECA

BO1AC24 (antithrombotiques, inhibiteurs de I'agrégation plaquettaire
héparine exclue)

Code ATC

Motif de I'examen Inscription

Sécurité Sociale (CSS L.162-17)
Collectivités (CSP L.5123-2)

« BRILIQUE, en association avec l'acide acétylsalicylique (AAS), est
indiqué dans la prévention des événements athérothrombotiques chez

Indicaton concermes  les patients adultes ayant des antécédents d'infarctus du myocarde
(IDM) et a haut risque de développer un événement
athérothrombotique ».

Listes concernées

Insuffisant pour justifier une prise en charge par la solidarité nationale, en
tant que traitement au long cours, au dela d’'un an, chez des patients ayant
des antécédents d’IDM et a haut risque de développer un événement
athérothrombotique.




Recommendations for lipid-lowering therapy in very-
high-risk patients with acute coronary syndromes

In all ACS patients without any contraindica-
tion or definite history of intolerance, it is rec-
ommended that high-dose statin therapy is
initiated or continued as early as possible,
regardless of initial LDL-C values. **#440442
Lipid levels should be re-evaluated 4—6 weeks
after ACS to determine whether a reduction
of >50% from baseline and goal levels of LDL-
C <1.4 mmol/L (<55 mg/dL) have been lla Cc
achieved. Safety issues need to be assessed at

this time and statin treatment doses adapted

If the LDL-C goal is not achieved after 4—6
weeks with the maximally tolerated statin
dose, combination with ezetimibe is
recommended.*

If the LDL-C goal is not achieved after 4—6
weeks despite maximal tolerated statin ther-

apy and ezetimibe, the addition of a PCSK9
ed. 119,120

inhibitor is recommend

or in patients in whom a statin is contraindi- lla (o
cated, ezetimibe should be considered.

For patients who present with an ACS and

whose LDL-C levels are not at goal, despite

already taking a maximally tolerated statin

ESC Guidelines, Management of dyslipidemias : Sfs S GRS U AR RN EC1 .
inhibitor early after the event (during hospital-

lipid modification to reduce cardiovascular risk, EHJ, 2019 ieation for:the ACS event if possihie) showld

be considered.

©ESC 2019
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l AF patient in need of OAC after elective PCI with stent '

v .

Bleeding risk low
compared to risk for ACS
or stent thrombosis
Time from PCI l
= Triple therapy* (I1aB) IR
| month -
3 months =
6 months
12 months OAC monotherapy* (IB)
lifelong OAC m°h°.th0nw‘ (IB)
v

B oac W Aspirin 75-100 mg daily [l Clopidogrel 75 mg daily

ACS = acute coronary syndrome; AF = atrial fibrillation; OAC = oral anticoagulation (using vitamin K antagonists or non-vitamin K antagonist oral anticoagulants); PCI =
percutaneous coronary intervention. ESC Guidelines FA, EHJ, 2016

Ml therany with OAC and aenirin or clanidaerel mav be cancidered in calected natiente
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SCORE Cardiovascular Risk Chart
10-year risk of fatal CYD

Low-risk regions of Europe

| WOMEN | | MEN |

| Non-smoker ||  Smoker | Age | Non-smoker ||  Smoker |
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180

140
120

I Systolic blood pressure (mmHg) I

40

180
140 3 3
120
180 3 3 3 4
3
140
120
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4 5 6 1 4 5 6 1
[ Total cholesterol (mmol/L) |

160
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180 3
160
140
120
| B 3an [ sor [ o%

©ESC 2019

ESC Guidelines, Management of dyslipidemias : lipid modification to reduce cardiovascular risk, EHJ, 2019



Table 4 Cardiovascular risk categories

Very-high- People with any of the following

risk Documented ASCVD, either clinical or urequivocal
on imaging. Documented ASCVD includes previous
ACS (Ml or unstable angina), stable angina, coronary

People with:
revascularization (PCl, CABG, and other arterial

Markedly elevated single risk factors, in particular TC
>8 mmol/L (>310 mg/dL), LDL-C >4.9 mmol/L
(>190 mg/dL), or BP >180/110 mmHg.

Patients with FH without other major risk factors.

Patients with DM without target organ damage," with DM

revascularization procedures), stroke and TIA, and
peripheral arterial disease. Unequivocally docu-
mented ASCVD on imaging includes thcse findings
that are known to be predictive of clinical events,

such as significant plaque on coronary angiography duration > 10 years or another additional risk factor.

Moderate CKD (eGFR 3059 mL/min/1.73 m?).

A calculated SCORE >5% and <10% for 10-year risk
of fatal CVD.

Young patients (T1DM <35 years; T2DM <50 years)

with DM duration <10 years, without other risk fac-

tors. Calculated SCORE 21 % and <5% for 10-year

risk of fatal CVD.

Low-risk Calculated SCORE <1% for 10-year risk of fatal CVD.

or CT scan (multivessel coronary disease with two
major epicardial arteries having >50% stznosis), or

on carotid ultrasound.

DM with target organ damage,” or at least three major
risk factors, or early onset of T1DM of long duration
(=20 years).

Severe CKD (eGFR <30 mUmin/1.73 m?).

A calculated SCORE >10% for 10-year risk of fatal
CVD.

FH with ASCVD or with another major risk factor.

ESC Guidelines, Management of dyslipidemias : lipid modification to reduce cardiovascular risk, EHJ, 2019
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Table 5 Intervention strategies as a function of total cardiovascular risk and untreated low-density lipoprotein choles-
terol levels

Total CV risk  Untreated LDL-C levels

(SCORE)% 4 4mmol. 1.4to<1.8 1.8 to <2.6 2.6 to <3.0 3.0t0<4.9
(55mg/dL)  mmolUL (55  mmollL (70

>4.9 mmol/L
mmol/L (100 mmolL (116 to  (>190 mg/dL)

to<70 mg/dL) to <100 mg/dL) to<116mg/dL) <190 mg/dL)
Primary <1, low-risk Lifestyle interr  RRICHSY RTINS
prevention vention, con- vention and
sider adding concomitant
drug if drug
uncontrolled intervention
Class”/Level” I/C Ic /A lla/A
>1to<5,0r Lifestyle inter- Lifestyle inter-  NRICEVERTITTE
moderate risk vention, con- vention, con- vention and
(see Table 4) sider adding sider adding concomitant
drug if drug if drug
uncontrolled uncontrolled intervention
Class*/Level” I/C Ila/A la/A lla/A
>5to <10, 0r Lifestyle inter~  JRICTTSVIROTTS Lifestyle inter~ | Lifestyle inter-
high-risk vention, con- vention and con- | vention and vention and
(see Table 4) comitant drug concomitant concomitant
intervention drug drug
uncontrolled intervention intervention
Class/Level”  Il/A la/A lla/A
>10,or at (BT AL Lifestyle inter- | Lifestyle inter- Lifestyle inter | Lifestyle inter-
very-high vention, con- vention and vention and con- | vention and vention and
risk due sider adding concomitant comitant drug concomitant concomitant
to a risk condi- drug if drug intervention drug drug
tion uncontrolled intervention intervention intervention
(see Table 4)
Class*/Level”  Il2B /A
Secondary Very-high-risk Lifestyle inter- REIETSYERTITTAN § R AT ER LTSI § R CESY ER LTS Lifestyle inter- | Lifestyle inter
prevention vention, con- RTLLENENT) vention and vention and con- | vention and vention and
sider adding concomitant concomitant comitant drug concomitant concomitant £
drug if drug drug intervention drug drug [0:
uncontrolled JUTTTTUISET intervention intervention intervention $
Class*/Level”  llvA VA A VA VA VA

ESC Guidelines, Management of dyslipidemias : lipid modification to reduce cardiovascular risk, EHJ, 2019



Recommendations for treatment goals for low-density lipoprotein cholesterol

Recommendations

In secondary prevention for patients at very-high risk, an LDL-C reduction of >50% from baseline® and an LDL-C goal of
<1.4 mmol/L (<55 mg/dL) are recommended,*?~#*11%120

In primary prevention for individuals at very-high risk but without FH,” an LDL-C reduction of >50% from baseline® and
an LDL-C goal of <1.4 mmol/L (<55 mg/dL) are recommended.”

In primary prevention for individuals with FH at very-high risk, an LDL-C reduction of >50% from baseline and an LDL-C
goal of <1.4 mmol/L (<55 mg/dL) should be considered.

For patients with ASCVD who experience a second vascular event within 2 years (not necessarily of the same type as the

first event) while taking maximally tolerated statin-based therapy, an LDL-C goal of <1.0 mmol/L (<40 mg/dL) may be
d.119.120

B

5

considere

In patients at high risk, an LDL-C reduction of >50% from baseline” and an LDL-C goal of <1.8 mmol/L (<70 mg/dL) are
recommended.’**”

In individuals at moderate risk,® an LDL-C goal of <2.6 mmol/L (<100 mg/dL) should be considered.”*
In individuals at low risk,® an LDL-C goal <3.0 mmol/L (<116 mg/dL) may be considered.’®
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Table7 Treatment targets and goals for cardiovascular disease prevention

Smoking No exposure to tobacco in any form.

Diet Healthy diet low in saturated fat with a focus on wholegrain products, vegetables, fruit, and fish.
Physical activity 3.5-7 h moderately vigorous physical activity per week or 30— 60 min most days.

Body weight BMI 2025 kg/m? and waist circumference <94 cm (men) and <80 cm (women).

Blood pressure <140/90 mmHg,*

LDL-C Very-high risk in primary or secondary prevention:

A therapeutic regimen that achieves >50% LDL-C reduction from baseline” and an LDL-C goal of <1.4 mmoVl/L (<55 mg/dL).
No current statin use: this is likely to require high-intensity LDL-lowering therapy.
Current LDL-lowering treatment: an increased treatment intensity is required.
High risk: A therapeutic regimen that achieves >50% LDL-C reduction from baseline” and an LDL-C goal of <1.8 mmol/L
(<70 mg/dL).
Moderate risk:
A goal of <2.6 mmol/L (<100 mg/dL).
Low risk:
A goal of <3.0 mmol/L (<116 mg/dL).
Non-HDL-C Non-HDL-C secondary goals are <2.2, 2.6, and 3.4 mmol/L (<85, 100, and 130 mg/dL) for very-high-, high-, and moderate-risk
peaple, respectively.
ApoB ApoB secondary goals are <65, 80, and 100 mg/dL for very-high-, high-, and moderate-risk people, respectively.
Triglycerides No goal, but <1.7 mmol/L (<150 mg/dL) indicates lower risk and higher levels indicate a need to look for other risk factors.
Diabetes HbA1c: <7% (<53 mmol/mol).
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Intensity of lipid lowering

Treatment
Moderate intensity statin
High intensity statin

High intensity statin plus
ezetimibe

PCSK9 inhibitor
PCSK9 inhibitor plus high intensity statin

PCSK9 inhibitor plus high intensity statin
plus ezetimibe

l

% reduction LDL-C
I

treatment

Average LDL-C reduction
30%
= 50%

= 65%

R

= 60%
= 75%
= 85%

Baseline LDL-C

'

[ Absolute reduction LDL-C j

Baseline risk
|

'

Absolute risk reduction

Relative risk reduction
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Risk modifiers
imaging (subclinical atherosclerosis)
Risk Reclassification?

|
1
1
1
J
1
|
1

RHD

STATINES

EZETIMIBE

ANTI-PCSKS

|
|
|
|
| |
! * Secondary prevention (very-high-risk)
* Primary prevention: patients with
( Add PCSK9 inhibitor ) FH and another major risk factor
(very-high risk)

* Primary prevention: patients at
Consider adding J 4
very-high risk but without FH
[ PCSK9 inhibitor (see Toble 4)
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Treatment goal
for LDL-C

3.0 mmol/L
(116 mg/dL)

1.8 mmol/L
(70 mg/dL)
& >50%
reduction
from
baseline 1.4 mmol/L

(55 mg/dL)

* SCORE <%

* SCORE 21% and <5%
* Young patients (T1DM <35 years;

T2DM <50 years) with DM duration
<10 years without other risk factors

* SCORE 25% and <10%
* Markedly elevated single risk factors, in
particular TC >8 mmol/L (310 mg/dL) or
LDL-C >4.9 mmol/L (190 mg/dL) or
BP 2180/1 10 mmHg
* FH without other major risk factors
* Moderate CKD (eGFR 30-59 mL/min)
* DM w/o target organ damage, with DM
duration 210 years or other additional risk factor

* ASCVD (clinical/imaging)
» SCORE 210%
« FH with ASCVD or with another

~
‘\ / major risk factor
N  Severe CKD (eGFR <30 mL/min)
- DM & target organ damage: 23
major risk factors; or early onset of

T1DM of long duration (>20 years)

Low

High Very high CV Risk

Moderate
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Recommendations for drug treatment of patients with
hypertriglyceridaemia

ent is recommended as the first
drug of gibice to reduce CVD risk in high-risk
fals with hypertriglyceridaemia [TG lev-
els >2.3 mmol/L (>200 mg/dL)].***

In high-risk (or above) patients with TG levels
between 1.5—5.6 mmol/L (135—499 mg/dL)
despite statin treatment, n-3 PUFAs (icosapent lla
ethyl 2x2 g/day) should be considered in

combination with a statin.'”*

In primary prevention patients who are at
LDL-C goal with TG levels >2.3 mmol/L
(>200 mg/dL), fenofibrate or bezafibrate may

be considered in combination with
statins, 305307356

In high-risk patients who are at LDL-C goal
with TG levels >2.3 mmol/L (>200 mg/dL),

ESC Guidelines, Management of dyslipidemias : fenofibrate or bezafibrate may be considered
lipid modification to reduce cardiovascular risk, EHJ, 2019 in combination with statins.”® 725
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Recommendations for the treatment of dyslipidaemias in older people (aged >65 years)

Recommendations

Treatment with statins is recommended for older people with ASCVD in the same way as for younger patients.”'’

Treatment with statins is recommended for primary prevention, according to the level of risk, in older people aged <75 years.”'’
Initiation of statin treatment for primary prevention in older people aged >75 years may be considered, if at high-risk or above.?"’

It is recommended that the statin is started at a low dose if there is significant renal impairment and/or the potential for drug
interactions, and then titrated upwards to achieve LDL-C treatment goals.
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Table 13 Summary of recommendations for monitoring lipids and enzymes in patients, before and on lipid-lowering
therapy

Testing lipids
How often should lipids be tested?

e Before starting lipid-lowering drug treatment, at least two measurements should be made, with an interval of 1—12 weeks, with the exception of condi-
tions where prompt drug treatment is suggested, such as ACS and very high-risk patients.

How often should a patient’s lipids be tested after starting lipid-lowering treatment?

e After starting treatment: 8 (+4) weeks.

e After adjustment of treatment: 8 (+4) weeks until the goal is achieved.

How often should lipids be tested once a patient has achieved the target or optimal lipid level?

® Annually (unless there are adherence problems or other specific reasons for more frequent reviews).
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Monitoring liver and muscle enzymes

How often should liver enzymes (ALT) be routinely measured in patients on lipid-lowering drugs?

® Before treatment.

® Once, 8—12 weeks after starting a drug treatment or after dose increase.

e Routine control of ALT thereafter is not recommended during statin treatment, unless symptoms suggesting liver disease evolve. During treatment with
fibrates, control of ALT is still recommended.

What if liver enzymes become elevated in a person taking lipid-lowering drugs?
If ALT <3x ULN:

e Continue therapy.

® Recheck liver enzymes in 4—6 weeks.

If ALT rises to >3x ULN

e Stop lipid-lowering therapy or reduce dose and recheck liver enzymes within 4—6 weeks.
e Cautious reintroduction of therapy may be considered after ALT has returned to normal.
e If ALT remains elevated check for the other reasons.

How often should CK be measured in patients taking lipid-lowering drugs?
Pre-treatment
® Before starting therapy.

e If baseline CK is >4 x ULN, do not start drug therapy; recheck.

Monitoring:

® Routine monitoring of CK is not necessary.

e Check CK if patient develops myalgia.

Be alert regarding myopathy and CK elevation in patients at risk, such as: elderly patients, those on concomitant interfering therapy, multiple medications,
liver or renal disease, or athletes.
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PAS DE DOSAGE DES ENZYMES
HEPATIQUES ET DES CPK EN
SYSTEMATIQUE SOUS TRAITEMENT PAR
STATINES
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